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1 Aceclofenac100mg tablet
2 Acyclovir 400mg tablet
3 Acyclovir 800mg tablet
4 Adapalene + Clindamycin gel 10gm.tube gel -
5 Aldactone 25mg tablet ‘
6 Alfuzosin 10mg tablet
7 Allupurinol 300mg tablet
3 Alprazolam 0.25mg tablet }
Aluminium hydroxide magnesium hydromde
9 175ml syr. |
10 | Amiodarone hydrochloride 100mg tablet |
11 Amlodipine 2.5mg tablet/capsule
12 Amlodipine 5 mg+ Atenelol 50mg
T Amlodipine | besilate 2.5mg + Atenolol 25mg T
13 | tablet
Amlodipine besylate 2.5mg + Losartan
14 | potassium 25mg tablet
15 Amoxycillin & clavulanate 375mg tablet
16 Amoxycillin & clavulanate 625mg tablet
17 Amoxycillin 125 mg/5ml,60ml suspension
18 | Amoxyclay syrup
Ampicillin 250 mg +Cloxacillin 250 mg
19 | ,capsule
20 | Anti haemmorhoidal ointment
21 Aspirin 150mg tablet
22 Aspirin 75 mg tablet
23 VAtcnoIol 23my tablet - e - - B .
24 Atorvastatin l()mU tablet i
75 Atorvastatin 20mg tablet J
vastatin Sme 1 !
26 Atorvastatin 3mg tablet | 44»
27 l ~\/alh|0pnm S0mg tablet/capsule | ) i J‘
)8 | Azithromycin 100mg/5Sml.15ml suspension ‘ } 1
(- I i _




Azithromycin 200mg/Sml ,15ml%ﬁ§§ea§h*

29
30 | Beclomethasone inhaler [200 mcg./dose]
37 | Beclomethasone nasal spray
Beclomethasone rotacap [100
32 | meg./dose],30's rotacap
33 | Beclomethasone rotacap 200meg(30cap)
34 | Beclomethasone rotacap 400mcg(30c5b‘) o
35 | Betahistine hydrochloride DT mg tablet
36 | Betamethasone 0.1%+Neomyicn eye drops
37 | BisacodylSmg tablet
38 | Bisoprolol 10mg tablet
|39 | Bisoprolol 2.5myg tablet
40 | Bisoprolol 3mg tablet
Bromohexine + Terbutaline+Guiafenesin
41 | syrup ‘
47 | Budecort 200mcg inhaler
43 | Budesonide 100mcg inhaler
44 | Budesonide 100meg rotacap
45 | Budesonide 200mceg rotacap

Budesonide 400meg rotacap

46

47 | Butenafine 1% cream

a8 | Calcium 500mg tablet

a9 | Calcium suspension

50 | Carbose-25 mg tablet

51 | Carbose-50 myg tablet

5o | Carvedilol 12.5mg tablet

53 | Carvedilol 3.125mg tablet

54 | Carvedilol 6.25mg tablet

55 | Cefadroxil syrup.

56 | Cefadroxil-500 my tablet

57 | Cefixime 100myg tablet

sg | Cefixime 200ing tablet

59 | Cefixime S0mg/5ml ,60ml suspension
6o | Cefixime ds.30ml dry syrup

61 | Cefpodoxime 200mg tablet/capsule

Cefpodoxime 200mg-+clavulanic

Ls_z
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acid125mg,tablet

Cefpodoxime dry /syrup 100mg

63

ga | Cefpodoxime dry /syrup S0mg

65 Cefpodoxime proxetil DT 200mg tablet

66 Ceftriaxone 1 gm injection

67 Ceftriaxone 250 mg injection

63 Ceftriaxone 500 mg injection

69 | Cefuroxime axetil 500mg tablet

70 | Chlorpheniramine 4 mg tablet
Chlorzoxazone 250mg+paracetamol 500mg

71 | tablet

72 | Cholecalciferol 250mg tablet

73 Chymotrypsin forte tablet

74 | Cinnarazine 25mg tablet

75 | Cinnarizine 25mg tablet

76 | Clobazam Smyg tablet

77 | Clobetasol cream

78 | Clobetasole+ Gentamycin ointment
Clobetasole+ Gentamycin+ Miconazole

79 | ointment

80 | Clobetasole+ Salisylic acid ointment

g1 | Clonazepam 0.25mg tablet

g7 | Clonazepam 0.5mg tablet
Clotrimazole 1%w/w +gentamicin sulphate
0.1%w/w + beclomethasone dip.0.025%w/w

83 cream

84 | Clotrimazole lotion (topical solution) 15ml

85 | Clotrimazole mouth paint .20ml paint

86 | clozapine-100.mg tablet

87 | Codeine phosphate 15mg tablet

gg | Colchicine 0.5mg tablet

89 | Cyproheptadine 200ml syp

90 | Dexamethasone(.5 mg tablet

" Dextromethorphan+ chlorpheniramine 100mi

91 | syrup

92 Diclofenac 100mg SR tablet

93 | Diclofenac gel.30gm gel

94

Dicyclomin hel+simethicone,10ml drops




95 | Dicyclomine 20mg tab.. o L
96 | Dicyclomine suspension. B
97 Digestive enzymes syrup, 100m|
9g | Digoxin 0.25 mg tablet
g9 | Disodium hydrogren citrate,100ml
100 Divalporate sodium 250mg tablet
101 | Divalporate sodium 500mg tablet
102 Domp_eridone .30ml. Suspension
103 | Domperidone10mg tablet
104 | Doxofylline 400mg tablet
105 | Enalapril 2.5mg tablet
106 | Enalapril Smg tablet
107 | Escitalopram 10mg tablet
108 | Escitalopram 20mg tablet
10’9 Escitalopram Smg tablet
110 | Esomeprazole 20mg tablet
111 | Esomeprazole 40mg tablet
112 | Etoricoxib 90mg tablet
113 Febuxostat 40mg tablet
114 Febux.ostat 80mg tablet
115 | Fenofibrate160. mg tablet
116 | Fenolibrate-200 mg tablet
117 | Fexofenadine hel 120mg tablet
118 | Fexofenadine hcl 180mg tablet
119 | Fexofenadine hel.60ml syrup |
120 Finasteride Smg tablet \
121 Flucloxacillin sy rup. |
122 | Flucloxacillin-300 cap.
123 Fluconazole 13gm ointment
124 | Fluconazole lotion
125 | Flunarizine-10.mg tablet
Formeterol 6mcg + budesonide 100mcg
126 | rotacaps
Formeterol 6mceg + budesonide 200mceg
127 | rotacaps
Formeterol 6mceg + budesonide 400mceg
128 | rotacaps




129 | Formoterol and budesonide rota cap 200

130 | Formoterol and budesonide rota cap 400

131 | Frusemide 20mg+spironolactone 50mg tablet

132 | Frusemide 40mg + Amiloride Smg tablet

133 Fusidic acid cream 10gm

134 | Gabapentin 100mg tablet/capsule

135 | Gabapentin 300mgcapsule

136 | Gentamycin Sml e/e drop

137 | Glibenclamide Smgtablet

__13§ Gliclazide 40mg tablet o

139 | Gliclazide 80myg tablet

140 | Glimpiride Img tablet

141 | Glimpiride 2mg tablet

147 | Glimpiride 3mg tablet .

143 | Glimpiride 4mg tablet

_ﬁlﬁﬁv‘GA!piiide Smg tablet o

145 | Glucose 100gm pkt powder

146 | granisterone-1 mg tablet
147 | Griseofulvin 250mgtablet

148 | Hydrochlorthiazide 25mg tablet

149 | Hydrochlrothiazide 12.5mg tablet

; Hydrocortisone succinate 100mg/vial with
150 | WFI powder for injection

151 | Hydroxychloroquine sulfate 200mg tablet

152 | Hyoscine butylbromide 10mg tablet

153 | Hyoscine butylbromide 20mg tablet

gl

154 | Hyoscine butylbromide 20mg/mlinjection ‘,

Ibuprofen 100mg +paracetamol
155 125mg/5ml.60mlsuspension

156 | Imipramine 25my tablet/capsule

157 | Imipramine 30mg tablet/capsule

158 | indomethacn- 50 mg capsule

|

|

|

]

- _ |

Insulin glargine 100 iw/Iml.3ml | cartridge |
o

159 ’ indomethacn-235 mg capsule
Insulin .regular (nph) . 40iu/ml, 10ml
160 | injection
; o !
161 | © 5 |
162 I! Insulin glulisine 30/70 | cartridge f I |




i 163 | Insulin mixed preparation30/70 injection ’

Insulin mixedkaélfrationSO/%Fjéction
Insulin,regular, pen device,lOOiu/ml,3ml |

cartridge
Ipravent neb solution, 250 meg/ml
—_—

165

Ketoconazole shampoo..

— = VY.

Lactulose 100m] solution

-amotrizine 25mg tablet

Lansoprazole 30mg/capsule

L-dopa 100mg + carbido

pa 10mg tablet

178 | Levitirecetam 1000mg tablet

——— .

179 | Levitirecetam 500 mg tablet

.. . e =
Levocetirizine Smg tablet -=
181 | levofloxacin-500 mg tablet , -

- ]
levofloxacin-750 mg tablet

183 | Lidocaine 2% jelly 30g

————

184 | Linagliptin 2.5mg tablet
185 | Linagliptin Smg tablet

186 | Lorazepam-| g tablet
&l

- R _
Lorazepam-2..mg tablet - L
Losartan 25mg tablet/capsule
- Losartan 50mg tablet/capsule | -

189
Losartan potassium & amlodipine 275mg |
190 | tablet '

Losartan potassium & amlodipine 50mg | I l
191 | tablet | I |
. ““.ﬁ.ﬁh‘“‘l‘ I — T T
Losartan potassium & amlodipine 55mg | Q!
192 | tablet |

Losartan potassium 25mg+ hychlorothiazide

193 | 12.5mg tablet B o
Losartan potassium 50

194 mg+hydroch]orlhiazide25mgtablet - -



; Losartan potassium 50mg+ hychlorothiazi.. |
195 | 12.5mg tablet _ |
196 | Mecobalamin 1500mg tablet - '

Mefenamic acid-500..mg tablet
Metformin 1000mg tablet/capsule

| Metformin HCL SR 1000mg+Glimpiride “"4}
199 | Img tablet | ?
Metformin HCL SR 1000mg+Glimpiride ‘
200 | 2mg tablet
MetforminSOOmg+Glimepiride 2mg, tablet

Metformine 500mg + Glimepiride Img,
202 | tablet
- -

Methotrexate-7.5 mg tablet L ‘ -
204 | Methylcobalamin 1500meg tablet ‘ -
—_—
205 Mctlwlcobalumin-5()_().mg tablet o

206 | Metoclopramide 10mg/2ml injection amp

e ——
Metoprolol 25mg tablet/capsule =

208 | Metoprolol 50mg tablet/capsule

209 | Metoprolol succinate x| 25mg tablet
210 | Metoprolol suceinate NSOmg tablet I E—
Mometasone furoate 0.1% ointment
211 | |5gm
— .

212 | Montelukast sodium 10mg tablet -
Montelukast sodium Smg tablet - -
Mupirocin ointment 5gm . - ]
Naproxen 500mg tablet “jﬁ\\x - )

Nifedipine SR 20mg tablet -
Nimesulide 20 mg tablet

218 | Nitrofurantion 100mg apter e B e
Norethisterone 5 mg tablet
Olanzapine 2.5mg tablet -
Olanzapine Smg tablet -
Ondansetron Imgablet T =
Ondansetron 8@?}(.;—[1-07 ______ - I _.ﬁj
. Oxymetazoline HCL.peadiatric nas“algroxps‘_i\\%ﬁ‘_\ . -

224 1 0.025% 10m] L
Pantoprazole 40mg injection \7‘ e

—
pantoprazole-40 mg wb | o o o



Paracetamol 500mg + Ibuprofen 400mg

227 | tablet- B .
228 | penicillin v 250..mg tablet
229 | Phenytoin 300mg tablet
230 | phenytoin-300.mg tablet
231 Pioglitazone 15mg tablet/capsule
23y | Pioglitazone 30mg tablet/capsule B o
233 | Pre and probiotic capsule B
234 | Pre and probiotic dry/syrup
235 Prednisolone 10 mg tablet
236 | Prednisolone 20mg tablet
237 Prednisolone Smg tablet |
23g | Pregabalin 75mg capsule
239 | pregalalin 150..mg tablet |
Propanolol hydrochloride 10mg tablet |
240 L R Y
241 | Propanolol hydrochloride 20mg tablet |
247 | Propanolol hydrochloride 40mg tablet
243 | Pyridoxine 60mg(vitamin b6) tablet -
244 | quetapine-100.mg tablet
245 Rabeprazole 20mg tablet
246 Rabies vaccine .amp injection
247 | Ramipril 2.5mg tablet
Ramipril 2.5mg+hydrochlorthiazide 12.5mg
248 | tablet
2ag | Ramipril Smg tablet
Ramipril Smg+hydrochlorthiazide 12.5mg
250 | tablet,
251 | Repaglinide | mg tablet
252 | Repaglinide 2..myg wablet
253 | Repetidone- 3..mg tablet
254 | Repetidone-1 mg tablet
255 | Rosuvastatin 10mg tablet
256 | Rosuvastatin 20mg tablet
257 | Rosuvastatin Smg tablet
258 | Rotahaler
Salbutamol +Bromohexine
259 | ,100ml,expectorant

260

Salbutamol inhaler [100 mcg/dose]




261 | Salbutamol neb solution, 5 mg/5 ml
262 | Salbutamol respiratory solution
263 | Salbutamol.100ml syrup .
764 Salisalic acid ointment 20% 25gm
265 | Salisalic acid ointment 40% 25gm
266 | Salmetorol inhalar 25mcg/putf,200 puff
267 | Salmetorol rotacap S0mcg 30 caps
268 | Salmetrol + fluticasone 250mcg inhaler/mdi
269 | Salmetrol 50mcg + fluticasone 250meg r/c
270 | Secnidazole 1gm tablet
271 | Serratiopeptidase 10mg tablet
272 | Serratiopeptidase Smg tablet
273 | Sildenafil citrate 25mg tablet
274 | Sitagliptin 100mg tablet
275 | Sitagliptin 25mg tablet
276 | Sitagliptin 50mg tablet 7
277 | Sitagliptin 501‘11g4”rrlr\7/7létfbrmin716()‘() tablet -
278 | Sitagliptin S0mg+Metformin 850mg
Sodium carboxy methyl cellulose 0.5% eve
279 | drops
280 | Spironolactone 100mg tablet
281 | Spironolactone 12.5mg tablet
282 | Spironolactone 25mg tablet
283 | Sucralfate suspension 500mg(200ml)
284 | sulphasalzine-500..mg tablet
285 | Tacrolimus 0.5mg tablet
286 | Tacrolimus 1mg tablet
287 | Tacromus ointment 0.03% 10gm
288 | Tamsulosin hydrochloride 200mcg capsule
289 | Tamsulosin hydrochloride 400mcg capsule
290 | Telmisartan 20mg tablet
, Telmisartan 40mg +hydrochloride 12.5mg
291 | tablet ’
292 | Telmisartan 40mg tablet
293 | Telmisartan 80mg tablet
294 | Terazosin hydrochloride 2mg tablet
295 | Terbinafine HCL 250mg tablet
296 | Terbinatine HCL cream 1% 10gm
297 | Terbutaline+Bromhexine 100ml syrup
298 | Tetanus toxoid 0.5 mlamp _
299 | Theophylline 400mg tablet

300

Thephylline +Etophylline (2ml )injection




Thiamine (vitamin bl) tablet

Thyroxin sodium 0.025mg tablet(100 tablets

Thyroxin sodium 0.05Smg tablet(100 tablets)

Thyroxin sodium 0.1mg tablet(100 tablets)

Thyroxin sodium 0.75mg tablet(100 tablets)

Tiotropium 18mcg rotacaps 15caps

Tizanidine 2mg tablet

Tizanidine 4mg tablet

Tobramycine 1% eye drops

Torsemide 10mg tablet

Torsemide 20mg tablet

Tramadol 37.5+Paracetamol 325mg tablet |

tramadol -50...mg tablet

Tranexamic acid 250mg tablet

Tranexamic acid S00mg tablet

Tretinoin cream 0.025% 20gm

Tretinoin cream 0.05% 20gm

Triamcinolone 15g ointment

Triamcinolone acetonide 10mg/ml injection

Triamcinolone acetonide 40mg/ml injection

Triamsilone 40 mg injection

Urinary alkalizer (including ayurvedic) syrup
200ml

Urinary alkalizer (including ayurvedic) tablet

Ursodeosycholic acid 150mg tablet

Ursodeosycholic acid 300mg tablet

Valproic acid 125mg tablet

Valproic acid 250mg tablet

Valproic acid 500mg tablet

Vancomycin 500 mg injection

Vaseline 25g.jar cream

Vitamin bl [thiamine]| 75 mg tablet

Vitamin B-complex ,syrup

Vitamin c(ascorbic acid) 15ml drop

Vitamin c(ascorbic acid) 500mg tablet

Vitamin E .400mg capsule

Voglibose 0.2mg tablet

337 | Voglibose 0.3 mg tablet
338 | Wartarin 2mg tablet
339 | Warfarin 3mg tablet

340

Wax removing drops 10ml (Benzocaine+
Chlorbutol+ Paradichlorobenzene +
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Surgical items
34 Arm sling-large/medium/small
327 Cannula fixator large o
343 Cannula fixator medium :
334 Cannula fixator small 7 o
345 Cervical collar o
346 Cervical collar soft- XL/L/M/S
347 Cervical hard collar
348 Cervical soft collar :
349 Cotton roll(small) N
350 Crepe bandage - 4" )
351 Crepe bandage - 6" N
352 Gloves - surgical per pair
353 Hearing aid
354 Insulin needle 26 guage
355 Insulin syringe (glass)
356 IV cannula
357 [ IVCanula b IVset - - o
“353 Knee cap Large . -
359 Knee cap Small
360 Lumber corset
361 Lumber support belt
362 Syringe (disposable) 2.5ml
363 Syringe (disposable) 5 ml
364 Syringes- 10 cc disposable
365 Syringes- insulin (glass)
366 Water for inj. 1 liter o N
367 Water for inj. 5 ml amp
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